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MODEL NO. HP1300S

ITEM PART NO. DESCRIPTION QTY NOTE
001 251425-3 Laposfeju rögzíto csavar M6x22   1
003 193067-6 DRILL CHUCK & Key Set   1
004 323785-4 Tengely 1/2c NHP1300S, új   1
005 254011-9 Ék 4 254011-9   1
006 216002-8 Acélgolyó 4,8 216002-8   1
007 211206-7 Golyóscsapágy 6202LLB 211206-7   1
008 253070-0 Lapos Alátét 15 HP1030/HP1300S   2
009 226495-1 Fogaskerék 62 NHP1300S/1030/80   1
010 153120-0 Ütoszerkezet, komplett   1
011 232053-3 Laprugó 232053-3   1
012 411623-3 Átkapcsoló gomb HP1030/HP1300S   1
013 321111-1 Átkapcsoló rúd HP1030/HP1300S   1
014 182783-5 Motorház-garnitúra (jobbos + b   1

INC. 39
016 645011-4 NOISE SUPPRESSOR   1 220/240V
017 911124-6 Trapézfeju csavar M4x14 6822   2
018 633238-8 FIELD 220V   1 220V
019 211028-5 Golyóscsapágy 627LB 211028-5   1
020 681614-0 Szigetelo alátét 681614-0   1
021 617018-0 ARMATURE 220V   1 220V
022 241812-4 FAN 58   1
023 211033-2 Golyóscsapágy 608LB 211033-2   1
024 191950-1 Szénkefe CB-415 (=CB-402/413)*   1
026 342460-3 Akasztóhorog 6510SB   1
028 651247-5 #Kapcsoló 11-12 NHP1300S/6310*   1 220/240V
029 651478-6 Kapcsoló (jobbos+balos) VTX11*   1
030 911133-5 Trapézfeju csavar M4x18 911133   2
031 687052-4 Kábel-feszültségmentesíto 6870   1
032 682502-4 Kábelvédo 8-85*   1
033 665383-1 POWER SUPPLY CORD  1.0-2-2.0   1
035 911143-2 Trapézfeju csavar M4x22 911143   6
036 815559-2 NAME PLATE HP1300S   1
037 911143-2 Trapézfeju csavar M4x22 911143   1
039 182783-5 Motorház-garnitúra (jobbos + b   1

INC. 14
040 645011-4 NOISE SUPPRESSOR   1 220/240V
400 763430-3 CHUCK KEY S13   1
401 410102-8 KEY HOLDER   1
402 182791-6 PLASTIC CARRYING CASE   1
403 152488-1 GRIP 36 COMPLETE   1
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